
September 4, 2019

VIA HAND DELIVERY AND ELECTRONIC FILING

Hon. Robin L. Morrison, Chairman 
c/o Ectory Lawless, Docket Room Manager 
Tennessee Public Utilities Commission 
502 Deaderick Street, 4th Floor 
Nashville, TN 37243

RE: Expedited Petition of Sontara Old Hickory, Inc. for Approval of an Asset Purchase 
Agreement and for the Issuance of a Certificate of Convenience and Necessity 
TPUC Docket No. 19-00071

Dear Chairman Morrison:

At the time of filing the above referenced petition, a component of Exhibit J was 
inadvertently omitted. A courtesy copy of the omitted portion of Exhibit J has been provided to 
TPUC staff, as well as to General Karen Stachowski with the Consumer Advocate. The same is 
[...]
operational and seasonal changes in operation, as well as design and engineering 
calculations to support these descriptions § 122.21 (r)(5).

- Information that describes the facility’s chosen method of compliance 
with impingement mortality standards; the specific requirements vary, depending on 
the compliance approach chosen by the facility. This information would be reflected in 
the facility's Impingement Technology Performance Optimization Study § 122.21 (r )(6).

Description of any existing entrainment performance studies of 
biological survival conducted at the facility and a summary of any conclusions or results 
§122.21 (r )(7).

E. I. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259

Page R-11 of R-24

Operational status data that describes the operational status of each 
generating, production, or process unit §122.21(r)(8).

C. Timing of Rule Applicability
For permits applied for and expired before the effective date of the rule in 2014, 

reissuance must include conditions to ensure the above specific data requirements are 
developed during this permit term. Data to support the permittee’s approach to compliance will 
be submitted with the next permit renewal application.

For existing permits expiring before the compliance date in 2018, the Director can 
establish an alternate schedule for data submittal to ensure information is collected to achieve 
compliance in the subsequent permit.

If the permittee demonstrates that it cannot develop the required information by 
the applicable date, "the Director must establish and alternate schedule for submission of the 
required information”.



For permits expiring after the compliance date in 2018, the data must be submitted 180 
days prior to the expiration date.

E. I. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259

Page R-12 of R-24

D. Applicability to TN0002259, DuPont Old Hickory
Significant factors in evaluating applicability of these rules to the DuPont permit are:

• DuPont submitted a timely application for renewal prior to the September 2015 
expiration date.

• The NPDES permit application indicates a withdrawal of approximately 10.4 
MGD, indicating the design intake flow is > 2.0 MGD threshold for rule 
applicability. For this Rationale, the design intake flow is assumed at 10.4 MGD.

• Data recently submitted with the renewal application includes a water balance 
showing actual intake flow for waters used exclusively for cooling amounts to 
2.112 MGD.

• Waters used exclusively for cooling amounts to 21 % as shown on the water 
balance below:

Cooiinq Water Balance qpd

DuPont Power/Air Compressor Station
Once thru compressor cooling 1,152,000

PGI/Consteliation
Once thru process cooling 815,835
Cooling Tower Makeup 72,000
Evaporation^) 77,100

Jacob-Holm (Sontara)
Cooling Water (2). 72,000

Total Cooling Water used on site 2,188,935

Total Water Intake 10,400,000

% Withdrawal used Exclusively for Cooiinq 21.0%

(1) assuming worst-case latent heat of evaporation used for cooling (unknown)
(2) Sontara process evaporation - this process is due to product drying.

E. Conclusion:
The DuPont Old Hickory cooling water intake structure does not meet the 
applicability requirement for rules under CWA Section 316(b) because <25% of 
the actual intake flow is used exclusively for cooling.



F. Determination of Best Technology Available and Best Professional Judgment 
(BPJ) Analysis

Requirement of 40 CFR 125.90 (b)
This EPA rule says, although the EPA rules are not applicable to the DuPont cooling water 
system, the provisions of CWA Section 316b must be addressed in NPDES permits.

(b) Any standard established pursuant to section 301 or section 306 of this Act and 
applicable to a point source shall require that the location, design, construction, and 
capacity of cooling water intake structures reflect the best technology available for 
minimizing adverse environmental impact.

TDEC has determined that the DuPont cooling water intake structure represents the best 
technology available (BTA) to minimize adverse environmental impact in accordance with 
Section 316(b) of the federal Clean Water Act (33 U.S.C. section 1326). This determination 
represents the permit writer’s Best Professional Judgment and is based upon the following 
criteria:

E. !. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259

Page R-13 of R-24

• The intake design flow is a very small percentage of the 1Q10 flow for the stream where 
the facility is located—less than 1 percent;

o As stated above, the design intake flow is assumed to be 10.4 MGD.
o The 1Q10 stream flow used for comparison to intake flow is established at TN 

Rule 1200-04-03-.05(4).
o Minimum streamflow as measured at the adjacent USACE Old Hickory Dam is 

established (for purposes of maintaining downstream dissolved oxygen levels) 
during the months of May - September from 4900 to 9,400 cfs with an average 
of 7,680 cfs or 4,961 MGD3.

o The calculated percentage of minimum stream flow represented by the DuPont 
intake flow is 10.4 / 4,961 = 0.00002 %.

• The facility uses less than 25 percent of the intake flow exclusively for cooling purposes;

• With regard to entrainment only, the design intake flow is less than 5 percent of the 
mean annual flow of the stream;

o Mean annual flow in the Cumberland River as measured at USACE Old Hickory 
Dam for the period 1958-2015 is 18,952 cfs or 12,242 MGD [see note 3],

o The calculated percentage of annual average streamflow represented by DuPont 
intake flow is 10.4 /12,242, is 0.000008 % ««« 5 %.

Summary
TDEC has determined that the cooling water intake structure used by the DuPont 

represents the best technology available (BTA) to minimize adverse environmental impact in 
accordance with Section 316(b) of the federal Clean Water Act (33 U.S.C. section 1326).

3 Nashville District USACE Email, 28 Oct 15, Robert Dillingham to R. E. Alexander, TDEC, 
Subj: Outflow from Old Hickory.



E. I. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259 

________________________________________ Page R-14of R-24
FonnZC. Partly B:

[measured flow I
WATER BALANCE (Revised 4/13HS)
DuPont- Old Hickory Plant

Rows Unit: GPO
Basts: All Production Manufacturing
Note: Rows are representative of future manufacturing production of at! products.

ENTAKE
10.4fl0.flQ0 - ' .I

I
I I 1

7.101OM
tnW.ni .................

I
I

Potable water supply 
Rani

i Stored Water
U7D.OOO 6U.W0 aasaisi

Unfiltered Water

■d water & Tilt? backwash

Stormwater
1.831.830 \

H.40D 0

VM»n<S\>»Tr> ntlnolWaUr Hum

OuPcmt Port er House (Compressed Air 
Stalfonj

SststWda Nwi-Centxl s««Br Wvrtmrto

43,200 1,152,000 1.200 35, COB

237.WS 2^24.009 1AS< .330 2.t1tJ35 S. 007.000

Evu. EiEees Walff ShJmwdter Bow-r»rt8riCoeilr*s Wster , “nested PreeeM ■
. WsieiertainiBaTt'

SITE RETENTION BASIN

:n^0Q.aCQ ~
Outfall not |

Old Hickory Lake (Curaberfand River)

77.100 375.000 . 72JUW 641DOQ 3EO.OOO 158400 78.700

e»p. aMnirriWwrm- Ib.Wnlt.1 lttn.4 Sir im'orc'r t,«c.

FJBERWEB (PG1) =^U*I — POWER (PGlf
—>■ CONSTELLATION)

“”T WWmti KuvCwiUU Cattwe 7s«r

10,925 240 815,835 356,660 4E,4M 72,000

1 1
3^i7SSt . 144 OCO B6SCO 143.

H—*

SONTARA (JACOB-HGtM)

tJHEI.
P»xem

(«TT»JU«0

SsdutBtiest

NtoCirtact
Coottj WWr

UHGJ-
Process

UHES-

108^00 72,003 3.450,500 1,465,500 7,958
1 t 4,947.030

35?.4m 3 liSOB 71800 17.03

r«xcu
■Aihtlnlre

‘tutu

TJ,

1 4JGO i sates PhysieaUCf ism teat Treatment

lOlitfUISlA I



E. I. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259

Page R-15 of R-24

X. ANTIDEGRADATION

Tennessee's Antidegradation Statement is found in the Rules of the Tennessee 
Department of Environment and Conservation, Chapter 1200-4-3-.06. It is the purpose of 
Tennessee’s standards to fully protect existing uses of all surface waters as established under 
the Act.

Stream determinations for this permit action are associated with the waterbody segment 
identified by the division as segment [D# TN05130201001_1000.

Available Conditions Waters (meeting designated uses):

The division has made a determination of the receiving waters associated with the 
subject discharge(s) and has found the receiving stream to be available conditions waters. 
Available conditions exist where water quality is better than the applicable criterion for a specific 
parameter. The applicant has demonstrated to the department that reasonable alternatives to 
new or increased degradation to the available conditions waters are not feasible.

The department has maintained, and shall continue to assess, the water quality of the 
stream to assure that the water quality is adequate to protect the existing uses of the stream 
fully, and to assure that there shall be achieved the highest statutory and regulatory 
requirements for all new and existing point sources and all cost-effective and reasonable best 
management practices for nonpoint source control.

No TMDLs have been developed and approved for this portion of Old Hickory Lake.

X. PERMIT DURATION

The proposed limitations meet the requirements of Section 301(b)(2)(A), (C), (D), (E), 
and (F) of the Clean Water Act as amended. It is the intent of the division to organize the future 
issuance and expiration of this particular permit such that other permits located in the same 
watershed and group within the State of Tennessee wili be set for issuance and expiration at 
the same time, in order to meet the target reissuance date for the Cumberland-Old Hickory 
Lake watershed and following the directives for the Watershed Management Program initiated 
in January, 1996, the permit wili be issued to expire in 2020.



E. I. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259

Page R-16 of R-24

APPENDIX 1 - FACILITY DISCHARGES AND RECEIVING WATERS

1 OUTFALL 001 I
I LONGITUDE LATITUDE
I -86.649700 36.277500

FLOW DISCHARGE
SOURCE(MGD)

0.5894 Wffl. of spunlaced non-woven products
0.0788 Storm water runoff
0.0129 Filtered water

0.000003 Treated groundwater
41.013 E\ap & sludge handling

0.66 Total discharge through IMP 01A

4.947 Process wastewater and SW runoff
4.947 Total discharge through IMP 01B

2.1118 Cooling Water
2.2248 Excess Water
-0.238 Evaporation (est)

1,594 Storm water and groundwater springs

11.3 TOTAL DISCHARGE

RECEIVING STREAM 
DISCHARGE ROUTE

Outfall 001 discharges to the Cumberland River (Old 
Hickory Lake) at river mile 218.4. Internal monitoring 
point (IMP) 01A is located on the facility property at the 
Process Water Treatment Plant discharge point. From 
IMP 01A effluent flows to a retention Pond, where it 
combines with non-process wastewater and storm water 
runoff. IMP 01B was established for monitoring of 
wastewater from spunlaced fabrics production. The Pond 
discharges through Outfall 001.

STREAM LOW I 7Q10 1Q20 3002
FLOW (CFS) I NA 1100 5600

(MGD) II NA 711 3620

Treatment of process wastewater at IMP 01A includes:
equalization and sedimentation, activated sludge, aeration basins 
and clarifiers, aerobic digestion, sludge to POTW

Treatment of process wastewater at IMP 01B Includes: 
screening, flotation thickening and clarification.
STREAM USE CLASSIFICATIONS (WATER QUALITY)
FISH RECREATION IRRIGATION LW&W DOMESTIC

X X X X X
INDUSTRIAL NAVIGATION

X X



APPENDIX 2 - APPLICABLE EFFLUENT LIMITATIONS GUIDELINES

OUTFALLS 01A & 01B

TITLE 40-PROTECTION OF ENVIRONMENT
CHAPTER l-ENVIRONMENTAL PROTECTION AGENCY (CONTINUED)

PART 410-TEXTILE MILLS POINT SOURCE CATEGORY-Table of Contents

Subpart H-Nonwoven Manufacturing Subcategory

E. 1. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259

Page R-17of R-24

Sec. 410.82

Effluent limitations representing the degree of effluent reduction attainable by the application of the best 
practicable control technology currently available (BPT).

Except as provided in 40 CFR 125.30 through 125.32, any existing point source subject to this subpart 
must achieve the following effluent limitations representing the degree of effluent reduction attainable by 
the application of the best practicable control technology currently available (BPT):

BPT limitations

Average of
Pollutant or pollutant property daily values

Maximum for for 30
any 1 day consecutive

days

Kg/kkg (or pounds per 
1,000 lb) of product

BOD5......................................... 4.4 2.2
COD.......................................... 40.0 20.0
TSS.......................................... 6.2 3.1
Sulfide...................................... 0.046 0.023
Phenol....................................... 0.023 0.011
Total chromium.............................. 0.023 0.011
pH........................................... (\1\) (\1\)

\1\ Within the range 6.0 to 9.0 at all times.



E. 1. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259

Page R-18 of R-24

APPENDIX 2 - continued

OUTFALLS 01A

TITLE 40-PROTECTION OF ENVIRONMENT
CHAPTER l-ENVIRONMENTAL PROTECTION AGENCY (CONTINUED)

PART 414-ORGANIC CHEMICALS, PLASTICS, AND SYNTHETIC FIBERS-Table of Contents

Subpart C-Other Fibers

Sec. 414.31

Effluent limitations representing the degree of effluent reduction attainable by the application of the best 
practicable control technology currently available (BPT).

Except as provided in 40 CFR 125.30 through 125.32, and in 40 CFR 414.11 (i) for point sources with 
production in two or more subcategories, any existing point source subject to this subpart must achieve 
discharges not exceeding the quantity (mass) determined by multiplying the process wastewater flow 
subject to this subpart times the concentration listed in the following table.

BPT effluent limitations \1\

Maximum Maximum for
for any monthly

Effluent characteristics one day average

BOD5.................................................. 48 18
TSS.................................................... 115 36
pH................................................. (\2\) (\2\)

\1\ All units except pH are milligrams per liter.
\2\ Within the range of 6.0 to 9.0 at all times.

[52 FR 42568, Nov. 5,1987, as amended at 57 FR 41844, Sept. 11, 1992



E. I. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)
NPDES Permit TN0002259 

Page R-19 of R-24

APPENDIX 2 - continued

OUTFALLS 01B

TITLE 40-PROTECTION OF ENVIRONMENT
CHAPTER l-ENVIRONMENTAL PROTECTION AGENCY (CONTINUED)

PART 430—THE PULP, PAPER, AND PAPERBOARD POINT SOURCE CATEGORY-Table of Contents

Subpart L--Tissue, Filter, Non-Woven, and Paperboard From Purchased Pulp Subcategory

Sec. 430.122 Effluent limitations representing the degree of effluent reduction attainable by the 
application of the best practicable control technology currently available (BPT).

Except as provided in 40 CFR 125.30 through 125.32, any existing point source subject to this subpart 
must achieve the following effluent limitations representing the degree of effluent reduction attainable by 
the application of the best practicable control technology currently available (BPT), except that non- 
continuous dischargers shall not be subject to the maximum day and average of 30 consecutive days 
limitations but shall be subject to annual average effluent limitations:

Subpart L
[BPT effluent limitations for non-integrated mills where filter and non-woven papers are produced from 
purchased pulp]

Kg/kkg (or pounds per 1,000 lb) of product

Continuous dischargers

Pollutant or pollutant property

Maximum for 
any 1 day

Average of 
daily
values for
30
consecutive
days

Non-
continuous
dischargers
(annual
average)

BOD5.................................................... ..................29.6 16.3 9.1
TSS....................................................... ................26.6 13.0 7.4
pH.......................................................... .............. m m (\1\)

\1\Within the range of 5.0 to 9.0 at all times.



E. 1. DuPont De Nemours & Co., Inc. - Old Hickory (Rationale)